BHS630RFE
View all tools | Search for part usage across all tools: 
No. Part no. Name
1 141237-1 HANDLE COVER COMP BHS630
2 643859-8 TERMINAL BTM50/BHS630/BDA351
3 419664-3 LOCK OFF LEVER BCS550/BSS500
4 650631-1 SWITCH BUC250RD
5 231469-9 *COMPRESSION SPRING 4 5PK
6 419665-1 SWITCH LEVER BCS550/BSS500/501
7 620054-7 CONTOLLER BHS630
8 231469-9 *COMPRESSION SPRING 4 5PK
9 140984-1 MOTOR HOUSING COMP BHS630
10 265995-6 *PT SCREW 4X18 10PK KP0810C
11 896399-7 NAME PLATE BHS630
12 643889-9 BRUSH HOLDER BHS630
13 265995-6 *PT SCREW 4X18 10PK KP0810C
14 452787-4 REAR COVER BHS630
15 643941-3 HOLDER CAP 5621RD/LS800D/BSR73
16 194435-6 CARBON BRUSH CB-432
17 643882-3 BRUSH HOLDER BHS630/BSS610
18 911258-5 *PAN HDSCREW M5X35 W/CP 10PK
19 266026-4 *CT SCREW M4X12 LC1230/LS1216
20 452790-5 DUCT BHS630
21 452789-0 BLADE COVER BHS630
22 266292-3 'PT SCREW 4X65 BJR240/BUC250
23 638571-3 YOKE UNIT BJR182/BSS611/BUC250
24 452785-8 BAFFLE PLATE BHS630
25 266026-4 *CT SCREW M4X12 LC1230/LS1216
26 331947-0 PIPE 6 BHS630
27 266020-6 *PT SCREW 4X12 9046 10PK
28 272270-3 LEVER 39 BHS630
29 210023-2 BALL BEARING 627DDW HP1641
30 519288-6 ARMATURE ASSY 18V BHS630
32 210051-7 BALL BEARING 609LLB BHS630
33 344681-3 SHAFT LOCK 5621RD/LS800D/BSR7
34 233117-6 COMPRESSION SPRING 6 PC5000/01
35 266458-5 HEX SOCKET HD BOLT M6X18 4131
36 224421-4 OUTER FLANGE 28 BHS630
37 224417-5 INNER FLANGE 28 BHS630
38 257938-2 RETAINING RING WR-26 (EXT)
39 267127-1 *NARROW BLUE WASHER 26 5PK
40 452791-3 SAFETY COVER BHS630
41 231874-0 TENSION SPRING 4 BHS630
42 345470-9 THICKNESS RING BCS550/BCS500
43 324859-4 SPINDLE BHS630
43 324859-4 SPINDLE BHS630
44 911128-8 *PAN HEAD SCREW M4X16 10PK
45 140983-3 BEARING BOX COMP BHS630
46 442141-0 GASKET BHS630
47 210069-8 BALL BEARING 6900DDW BCS550
48 285847-5 BEARING RETAINER 14-23 BCS550
49 257284-3 RING 10 BHS630/RP2301FC
50 227785-5 HELICAL GEAR 24
51 961006-2 *EXT DIN 471 CIRCLIP-10 10PK
52 262155-1 RUBBER RING 10 BHS630
53 267369-7 FLAT WASHER 11 BHS630
54 211012-0 BALL BEARING 606ZZ HR2410/2450
55 227717-2 HELICAL GEAR 17 BHS630
56 226676-7 HELICAL GEAR 39 BHS630
57 253823-7 *THIN BLUE WASHER JS1600 5PK
58 264064-0 HEX NUT M6 BHS630
59 266229-0 'HEX SOCKET SET SCREW M5X8 KP3
60 141002-8 BLADE CASE COMP BHS630
61 262511-5 RUBBER SLEEVE 6 M241 5603R/04R
62 265115-2 PAN HD SCREW M5 BHS630
63 452786-6 CONNECTOR BOX BHS630
64 452788-2 COVER BHS630
65 266042-6 *CT SCREW M4X20 5703R 10PK
66 631694-6 LED CIRCUIT BSS610
67 961014-3 *EXT E-RING JIS JE-8 10PK
68 272260-6 LEVER 55 BHS630
69 265595-2 HEX BOLT M6X85 BHS630
70 253804-1 *BLUE WASHER 6 10PCS 10PK
71 346477-8 COLLOR BHS630
72 318245-9 DEPTH GUIDE BHS630
73 346477-8 COLLOR BHS630
74 922137-2 HEX. SOCKET HEAD BOLT M4X20
75 345876-1 REAR ANGULAR GUIDE BHS630
76 252126-6 HEX LOCKING NUT M4-7 BHS630
77 256480-0 SHOUDER PIN 6-7 BSS611
78 961012-7 *EXT E-RING JIS JE-6 10PK
79 453165-1 LOCK LEVER BHS630/HS6100/7100
80 265571-6 HEX BOLT M6X10 BHS630/HS6100
81 233596-8 TORSION SPRING 11 BHS630/HS610
82 256480-0 SHOUDER PIN 6-7 BSS611
83 265072-4 PAN HD SCREW M5 BHS630
84 345590-9 ANGULAR GUIDE BHS630/HS6100
87 252103-8 HEX LOCK NUT M5-8 BSS500-501
96 265708-5 *WING SCREW M6X20 5PK
97 942151-2 *M6 SPRING RING DIN128 10PK
98 941151-9 *FLAT WASHER 6 DIN125-B 10PK
99 266039-5 *FT POINT GRUB SCREW M6X6 5PK
100 310511-0 BASE BHP630/BHS630
101 266039-5 *FT POINT GRUB SCREW M6X6 5PK
103 266208-8 'HSS BOLT M6X8 LS0714/FL
104 911109-2 *PAN HEAD SCREW M4X8 10PK
105 450333-7 TOP GUIDE BHS630
106 265708-5 *WING SCREW M6X20 5PK
107 942151-2 *M6 SPRING RING DIN128 10PK
108 941151-9 *FLAT WASHER 6 DIN125-B 10PK